

Hong Kong Government Recognized Service Supplier
Approved Laboratory of The Woolmark Company

Members of :
American National Standards Institute Hong Kong Association of Certification Laboratories
American Society for Testing and Materials Hong Kong Toys Council
British Standards Institute

TEST REPORT

NUMBER: HJ00394941 S1

APPLICANT: TOYS I.E. LLC
1163 FOSTER CITY BLVD, STE 2,
FOSTER CITY,
CA94404, USA

DATE: Dec 29, 2005

THIS IS TO SUPERSEDE
REPORT NO. HJ00394941
DATED DEC 09, 2005

SAMPLE DESCRIPTION:

THREE (3) SETS OF SUBMITTED SAMPLE SAID TO BE :
ITEM NAME : **TOYSIE SNAPPERS.**
REF. NO. : **512482.**
LABELLED AGE GROUP : FOR AGES 2 AND UP.
PACKAGING PROVIDED BY : YES.
APPLICANT
COUNTRY OF ORIGIN : CHINA.

TESTS CONDUCTED:

AS REQUESTED BY THE APPLICANT, FOR DETAILS REFER TO ATTACHED PAGE(S)

CONCLUSION:

TESTED SAMPLES	STANDARD - U.S. ASTM F963-03	RESULT
SUBMITTED SAMPLE SETS	PHYSICAL AND MECHANICAL TESTS	PASS
	FLAMMABILITY TEST OF MATERIALS	PASS
	OTHER THAN TEXTILE MATERIALS	
COATINGS ON PAPER CARD	TOXIC ELEMENTS TEST	PASS
OF SUBMITTED SAMPLE		
SETS		

FOR AND ON BEHALF OF :
INTERTEK TESTING SERVICES HK LTD.



KAREN S.C. NG
GENERAL MANAGER